


Compressor Housing stage 1 * not illustrated

ltem Description NO.
Compressor Housing stage 1 with component parts 4.00.00
1* [Compressor Housing stage 1 complete 4.10.00
2 |compressor housing stage 1 with all stud bolts 410.01
3 |stud bolt M 12 X 26 1.10.04
4 |screw adapter 1.10.06
5 |gasketring A30 X 36 (copper) 1.10.07
6 |stud boltM 12 X 30 41010
7 |studboltM 12 X 115 41011
8 |studboltM 12X 75 41012
9 |cylindrical pin4m 6 X 10 41409
10 |stud bolt M 6 X 20 41013
11 |hexagon nut M 6 41014
12 |toothed washer 410.15
13 |screwplug M 18X 1,5 117511
13a* |gasketring 18 X 22 142502
14* |Compressor Liner stage 1 complete 4.11.00
15 |compressor liner stage 1 411.01
16 |rubber sealo-ring 212mm O 411.02
17 |gasketring 260 X 263 X 1,5 4.11.03
18* [Lubrication Connection Piece complete 412.00
19 |lubrication connection piece 412.01
20 |hexagonnutM 20X 1,5 1.16.02
21 |ringdisk21 X35X3 1.16.03
22 [rubber seal o-ring 20mm O 1.16.04
23 |gasketringA12X 18 1.16.06
24" |Valve Head stage 1 complete 413.00
25 |valve head stage 1 413.01
26 |gasketring 226 X 245 413.02
27 |stop bolt 413.03
28 |ball Disk Valve complete 4.20.00
(34) |valve nipple 419.01
(35) |valve disk retainer 41902
(36) |valve disk 41903
29 |valve spring (strong) 4.20.04
30* |Scavenge Air Valve Plate complete 41400
31 |scavenge air valve plate 414.01
32 |inner clamping seal ring 41403




Compressor Housing stage 1 * not illustrated

ltem Description NO.
33 |Ball Disk Valve vomplete 419.00
(33) |Ball Disk Valve vomplete 419.00
34 |Valve nipple 419.01
35 |valve disk retainer 4.19.02
36 |valve disk 41903
37 |valve spring (weak) 419.04
38 |housing gasket 3.10.02
39 |hexagon screw M 12 X 40 3.10.05
39a |hexagon screw M 12 X 45 3.10.19
40 |hexagonnutM 12 1.10.05
41 |lubricating oil pipe fittings see 13.00.00
42 |cooling water pipe from motor housing see 1291.14




	4_Compressor housing stage 1_02
	4_Compressor housing stage 1_ET1_02
	4_Compressor housing stage 1_ET2_02

